
 

 

 

 

 

 

 

ADAPTING DRINKING WATER TREATMENT STRATEGIES TO CHANGING 

SOURCE WATER QUALITY UNDER THE STRESS OF CLIMATE IMPACTS 
 

 

by 

 

 

 

 

Isobel DeMont 

 

 

 

Submitted in partial fulfilment of the requirements 

for the degree of Master of Applied Science 

 

 

at 

 

 

Dalhousie University 

Halifax, Nova Scotia 

August 2020 

 

 

 

 

 

 

 

© Copyright by Isobel DeMont, 2020 

 

  



 ii 

TABLE OF CONTENTS 

LIST OF TABLES ........................................................................................................... vi 

LIST OF FIGURES ........................................................................................................ vii 
[...]
increasing concentrations of dissolved organic matter (DOM) and HABs add to the solids 

loading on treatment plants, which may lead to plugging of unit processes (e.g. filtration, 

adsorption clarification), greater chemical demand, and reduced overall plant productivity 

(Anderson et al. 2017; Ghernaout, Ghernaout, and Saiba 2010; Marston et al. 2015).  

On top of shifts in source water quality, the advancement of science has led to more 

awareness regarding contaminants in drinking water and changes in treatment regulations 

and guidelines. Recently, Health Canada proposed new guidelines for Al, including halving 

the current operational guideline (OG) to 50µg/L and adding a maximum allowable 

concentration (MAC) of 2.9 mg/L (Health Canada 2019a). As more than 70% of surface 

drinking water treatment plants in Canada use aluminum-based coagulants to remove 

contaminants, such as DOM and algae from source water supplies (Statistics Canada 2015), 

brownification of source waters and increasing occurrence of HABs will increase coagulant 

demand. A disregard for coagulation optimization or poor process control can result in high 

concentrations of aluminum (Al) and NOM in the treated water. As such, factors 

influencing their efficacy (e.g. coagulation pH and dose) should be well studied.  

The observed changes in source water quality have caused some challenges in 

unconventional drinking water treatment plants (e.g. direct filtration, adsorption 

clarification) in Atlantic Canada. Some plants that were constructed prior to noticeable 

shifts in source water quality are operating near, or past, their design guidelines and are 

likely to require infrastructure upgrades for mitigation of future circumstances. However, 

the design and construction of plant upgrades is a prolonged endeavour, with design and 

implementation of capital improvements typically spanning years with detailed research 

needs for understanding climate and anthropogenic-driven source water changes. As such, 

immediate practices are needed while long-term solutions are developed.  

Shorter-term strategies may include optimizing coagulation (e.g. type of chemicals, doses, 

and pH) and smaller-scaled infrastructure upgrades such as adjusting the filter media layout 

design. Optimizing coagulation and flocculation is an important first step, however, 



 3 

optimal operational parameters from a water quality perspective may not correspond to 

those of water production, so balancing efficacy and efficiency is crucial for adequate 

production of safe and clean drinking water. Adjusting post-coagulation treatment 

processes, such as the filter media layout, may assist in the balancing act, but vulnerable 

treatment plants are likely to ultimately require more significant process upgrades. 

Significant infrastructure upgrades should be robust and adaptable to changing source 

water quality. Furthermore, new designs should be easily retrofitted if further additions are 

later required, as climate and anthropogenic driven changes may not reach an equilibrium 

within the lifespan of the plant.  

1.1 Objectives 

The overarching goal of this thesis was to investigate the coagulation/flocculation of NOM 

and subsequent particulate removal processes in drinking water treatment plants that are 

vulnerable to changes in source water quality caused by lake recovery and climatic factors. 

This research fills a gap in literature pertaining to adaptive management strategies for 

drinking water treatment of source waters recovering from acidification or experiencing 

long-term changes due to climatic factors. Experiments were conducted to satisfy the 

following objectives:  

1. Investigate immediate strategies to mitigate increasing source water NOM 

concentrations by evaluating the chemical coagulation conditions in two 

unconventional drinking water treatment plants. Strategies included: 

a. the use of cationic polyelectrolyte as a partial substitute for aluminum 

sulphate (alum) in a direct filtration plant and;  

b. adjustment of pH and coagulant dose for optimization of NOM removal and 

Al residual concentrations. 

2. Investigate longer-term solutions through the evaluation of potential plant upgrades 

including: 

a. alternative filter media layouts used to offset the downstream effects of 

changing chemical dosing in response to increased concentrations of source 

water NOM and; 



 4 

b. replacement of adsorption clarifiers with ballasted flocculation (BF) high-

rate sedimentation for a treatment plant that is vulnerable to HABs.  

1.2 Organization of thesis 

The project rationale and relevant background information on the mechanisms and theory 

of NOM removal in drinking water treatment are presented in Chapter 2. Chapter 3 

provides a detailed description of the materials and methods that are common among most 

of Chapter 4 through 6. Chapter 4 presents results from the combined use of cationic 

polyelectrolyte and alum for coagulation in a direct filtration pilot plant and discusses the 

impacts of filter media layout designs. In Chapter 5, the effects of pH and alum dose are 

determined on two low turbidity, low alkalinity source waters in Atlantic Canada. Chapter 

6 outlines the potential impacts of upgrading an upflow adsorption clarification treatment 

plant with ballasted flocculation and high-rate clarification. Finally, Chapter 7 presents 

overarching conclusions from the work and suggests recommendations for future study of 

this topic. 

  



 5 

CHAPTER 2: BACKGROUND 

2.1 Project rationale 

2.1.1 J.D. Kline Water Supply Plant 

The J.D. Kline Water Supply Plant (JDKWSP) is Halifax Water’s largest drinking water 

treatment plant, serving over 200 000 residents of the Halifax Regional Municipality in 

Nova Scotia (Halifax Water 2019). The dual-media, direct filtration plant operates at 

approximately 85 megalitres per day (MLD), one third of its capacity. Direct filtration 

plants are best suited for high quality stable source water, with average total organic carbon 

(TOC) less than 3 mg/L, colour less than 20 true color units (TCU), and turbidity of less 

than 5 nephelometric turbidity units (NTU) (Valade, Becker, and Edzwald 2009). Further, 

maximum alum doses between 10-15 mg/L are recommended for direct filtration 

(Hutchison 1976; Ratnayaka, Brandt, and Johnson 2009; Wagner and Hudson 1982). When 

built in 1977, the water quality of Pockwock Lake, the supply for JDKWSP, fell within 

these design guidelines; however, over the past few decades, there have been considerable 

changes to the source water quality as a result of lake recovery from acidification and 

climatic factors (Anderson et al. 2017).   

From 1999 to 2015, the concentration of TOC in Pockwock Lake has increased from 2.4 

mg/L to 3.4  0.2mg/L (Anderson et al. 2017). Likewise, the color has increased from 12 

to 21 TCU over the same period (Anderson et al. 2017). Both parameters now exceed the 

design guidelines for direct filtration. Furthermore, the changes in source water have had 

significant operational implications. In 2015, the alum dose at the JDKWSP was increased 

from 8 to 12 mg/L, marking the first time in 25 years the dosing had increased (Anderson 

et al. 2017), and approaching the maximum recommended alum dose for direction filtration 

plants. 

The vulnerability of the JDKWSP to a changing source water was highlighted in March of 

2016 when the plant experienced a significant upset due to increased raw water turbidity 

during a storm. Spikes in raw water turbidity from 0.3 to up to 0.7 NTU caused filter cycles 



 6 

to drop as much as 70%. With the likelihood of increased storms due to climate warming 

(Lal et al. 2012), it is anticipated that similar plant upsets may occur in the future.  

Increasing levels pH in Pockwock Lake due to recovery from acidification has also caused 

several operational issues, largely due to the growth of algae that flourished in less acidic 

water. For example, in 2012, Halifax Water detected traces of geosmin, a taste and odor 

compound, in the treated water. The compound was ultimately linked to Anabaena, a 

cyanobacteria that grows around pH 6. Increased levels of geosmin have been reoccurring 

annually in late summer to early fall and although it does not have any health implications, 

it does cause earthy smells in the water. Another noticeable operational challenge was the 

presence of the filter clogging diatom, Tabellaria fenestrata, in 2018. The diatom caused 

significant reductions in filter run times, which were as low at 20 hours, compared to the 

typical 70-80 hour runs prior to the diatom bloom. The problem was partially handled with 

pre-chlorination, however it highlighted the vulnerability of the plant to changes in source 

water quality.  

These recent events at the JDKWSP have disclosed the vulnerability of the treatment plant 

to changing source water quality and it is anticipated that, ultimately, significant plant 

upgrades will be required. However, the design and construction of these upgrades will 

require time for research, design, and construction. The following study, thus, investigated 

potential shorter-term strategies for mitigating the dynamic nature of source water quality 

in Pockwock Lake, particularly the increasing concentrations of NOM due to lake recovery 

from acidification. This research fills a gap in literature pertaining to adaptive management 

strategies for drinking water treatment of source waters recovering from acidification. 

On top of the issues related to lake recovery, due to its direct filtration configuration, the 

JDKWSP is also susceptible to high concentrations of Al residual in the treated water when 

Al-based coagulant doses are increased, particularly in the colder, winter conditions. In 

anticipation of the proposed Health Canada aluminum OG of 50 µg/L and potentially 

higher alum demand due brownification, Halifax Water is seeking strategies to lower Al 

residual concentrations that can be immediately implemented.  



 7 

2.1.2 Moncton Water Treatment Plant 

The Moncton Water Treatment Plant (MWTP) serves over 110 000 residents of Moncton, 

Riverview, and Dieppe in New Brunswick (City of Moncton 2019). In 2019, the plant 

supplied an average of 42 MLD of treated water to its customers (City of Moncton 2019). 

Water from the Turtle Creek Reservoir is pre-oxidized with potassium permanganate prior 

to coagulation and flocculation. The flocculated water is then distributed between four up-

flow adsorption clarifiers. Adsorption clarifiers are typically designed for high quality 

source water, with low turbidity (<10 NTU) and low coagulant demand (Becker et al. 2018; 

Logsdon et al. 2006). Although the source water quality and operational conditions remain 

within those design guidelines, the recent detection of algae in their supply has brought 

concerns to the utility.  

In 2017, the Tower Road Reservoir, the secondary, upstream source to the primary Turtle 

Creek Reservoir, experienced a blue-green algae bloom. Small concentrations of 

cyanotoxins were detected in the secondary reservoir, but fortunately, neither cyanotoxins 

nor cyanobacteria entered the MWTP. Algae was detected again in both the Tower Road 

Reservoir and the Turtle Creek Reservoir in 2018 and 2019, however, no blooms were 

formed.   

Nonetheless, these events have stressed the fragility of the MWTP to the occurrence of 

algae in the water supply. As adsorption clarifiers function more so like filters than 

conventional sedimentation clarification, they are prone to plugging in the presence of high 

algal counts (Marston et al. 2015; Ross, Baker, and Lucey 2019). As such, the City of 

Moncton expressed concerns regarding the hydraulic capacity of the plant in the event of 

a bloom. Further, as the current treatment process does not have the ability to sufficiently 

remove extracellular cyanotoxins, designs considered in plant upgrades must have this 

capacity. The work completed in partnership with the City of Moncton investigated 

upgrading the MWTP process to ballasted flocculation and high-rate sedimentation. 

Additionally, due to the nature of the adsorption clarifiers, jar tests are not regularly 

conducted at the MWTP, so an initial study was completed to determine the optimal 



 8 

coagulant doses and pH for treatment of the Turtle Creek Reservoir supply to optimize the 

treatment process prior to installation of any plant upgrades.  

2.2 Natural organic matter 

2.2.1 Sources of NOM 

All natural waters contain natural NOM which consists of a wide variation of organic 

compounds and material (Zhang 2015; Matilanienen 2010). NOM is a pre-cursor for DBPs, 

carcinogenic compounds that are regulated by Health Canada (Health Canada 2019b). 

NOM is also the primary source of taste and odor compounds, which impact the aesthetic 

water quality parameters and can enhance bacterial growth in the distribution system 

(Zhang et al. 2015). Further, due to the reactive nature of their functional groups, many 

NOM compounds have strong adsorption and complexing capacity for trace inorganic (e.g. 

heavy metals) and organic pollutants. As such, the presence of NOM can facilitate their 

transport (Sillanpää et al. 2018; Zhang et al. 2015). For these reasons, the removal of NOM 

from source waters is highly important and has been a topic of study in drinking water 

treatment for decades.  

The concentration, character, and properties of NOM in surface water are largely functions 

of the watershed ecosystem and environment, and depends on the geological, hydrological, 

and biological processes, as well as water chemistry, temperature, and pH (Matilainen, 

Vepsäläinen, and Sillanpää 2010; Sillanpää et al. 2018). NOM can be generated outside of 

the water body (e.g. substances stemmed from the breakdown of terrestrial organisms that 

are transported by runoff) or inside the water body (e.g. biological activity including algae 

and microorganisms) and the source of NOM often dictates its properties and subsequently, 

the treatment strategies for its removal (Sillanpää et al. 2018). Terrestrial sources of NOM 

are typically more humic and hydrophobic in nature, making their removal with 

coagulation easier than their counterparts (Sillanpää et al. 2018). On the other hand, NOM 

produced by biological activity inside the water body is often comprised of extracellular 

and intracellular macromolecules (i.e. carbohydrates, amino acids, peptides, toxins, etc.) 

which are more resistant to removal through coagulation (Sillanpää et al. 2018). 



 9 

The degree of hydrophobic NOM in a water sample typically provides an adequate 

estimation of the expected efficacy of coagulation (Ghernaout 2014). A detailed account 

of the hydrophobicity and character of NOM can be measured with resin fractionation 

(Kent et al. 2014); however, this process is complex and thus not accessible for drinking 

water treatment operators. As such, the specific ultraviolet absorbance (SUVA) 

measurement has been long used as an indicator of the hydrophobicity of NOM in a source 

water (Edzwald 1993). SUVA is a measure of the UV absorbance at 254 nm (UV254) (1/m) 

per mg/L of DOC (Edzwald 1993). Samples with high SUVA values (> 4 L/mg m) consist 

mainly of humic NOM that are relatively hydrophobic and aromatic in nature, with high 

molecular weights (MW) (Edzwald 1993). NOM in low SUVA samples (<2 L/mg m) is 

mainly non-humic, aliphatic, or low MW (Edzwald 1993) and samples with SUVA values 

between those thresholds (2-4 L/mg m) typically represent a mixture of humic and non-

humic substances (AWWA and Edzwald 2011). However, the SUVA measurement does 

not always accurately represent the NOM in the water solution. For example, hydrophobic 

bases and neutrals have low SUVA values (<1 L/mg m) and hydrophilic neutrals have high 
[...]
(Anderson et al. 2017; Eikebrokk 2004). Additionally, a greater solid loading with effective 

treatment also produces more sludge, which demands greater energy consumption for its 

treatment (Eikebrook 2004).  

Harmful algal blooms can have similar impacts on drinking water treatment as increasing 

concentrations of NOM, including increased chemical demand and solid loading. Algae 

biomass may also require increased chemical dosing, as they can be difficult to coagulate 

due to their morphological shape and low density (Ghernaout et al. 2010; He et al. 2016). 

Further, depletion of calcium ions in the watershed from chronic acid deposition can lead 

to the ‘jellification’ of surface waters (Jeziorski et al. 2014). This can be of particular 

concern in treatment units that are prone to plugging (e.g. filters, adsorption clarifiers), as 

hydraulic capacity can be substantially reduced due to the presence of filter clogging algae 

(Jeziorski et al. 2014; Marston et al. 2015).  Cyanobacterial blooms in particular also 

present the concern of cyanotoxins, which can be effectively removed with coagulation 

when found inside the cell membrane, however, may require additional treatment barriers 

(e.g. oxidation, adsorption) if present as extracellular toxins (Ghernaout et al. 2010).  

  



 25 

CHAPTER 3: MATERIALS AND METHODS 

The experimental designs outlined in Chapter 4, 5, and 6 were conducted on raw source 

water from Pockwock Lake in Halifax, Nova Scotia and the Turtle Creek Reservoir in 

Moncton, New Brunswick. Both bench- and pilot-scale studies were completed to test 

changes to current full-scale plant (FSP) operations that may improve natural organic 

matter (NOM) removal and increase the plants’ capacities to treat a changing source water 

quality.  

The following chapter outlines the common materials and methods used in the 

experimental designs of Chapter 4, 5, and 6. Specific procedures for each experiment will 

be detailed in their respective chapters. 

3.1 Halifax Water 

Halifax Water operates two large drinking water treatment plants in the Halifax Regional 

Municipality, one of which is the JD Kline Water Supply Plant (JDKWSP). The JDKWSP 

is the main drinking water treatment plant for the city of Halifax. 

3.1.1 Pockwock Lake 

Pockwock Lake is the surface water from which Halifax Water draws source water for 

treatment at the JDKWSP. The lake drains a protected watershed; therefore, its water 

quality is not influenced by industrial or wastewater runoff. Additionally, anthropological 

activity has minimal influence on the source water. 

Pockwock Lake is characterized as low-turbidity (<1 NTU), low alkalinity (<5 mg/L as 

CaCO3) source water with moderate levels of NOM (3-5 mg/L of TOC). The pH is slightly 

acidic, averaging around 5.8 during the period of study. Additional raw water 

characteristics are presented in Table 3.1. 

Table 3.1: Raw water (Pockwock Lake) characteristics (Feb 2019 to Jan 2020) 

Analyte Range Average 

pH 5.3-6.0 5.8 

Turbidity – NTU 0.22-1.03 0.35 

UV254 – 1/cm 0.084 – 0.134 0.105 



 26 

Analyte Range Average 

TOC – mg/L 2.82 – 4.62 3.34 

DOC – mg/L 2.08 – 4.40 3.27 

SUVA – 1/m per mg/L of DOC 2.5 – 5.8 3.3 

 

3.1.2 J.D. Kline Water Supply Plant Overview 

Commissioned in 1977, the JDKWSP is a direct filtration plant with an average daily flow 

of 85 megalitres per day (MLD) (Halifax Water 2019). Treatment steps that occur at the 

plant include pre-screening, oxidation, pre-chlorination, coagulation, flocculation, 

filtration, and chlorination.  

Raw water drawn from Pockwock Lake subjected to a pre-screening process to remove 

heavy debris. It is then pumped to the first rapid mix tank, where lime (Ca(OH)2) is added 

to increase the pH to approximately 10 for oxidation of iron (Fe) and manganese (Mn) with 

potassium permanganate (KMnO4). The second rapid mix tank provides further mixing 

and contact time for oxidation. In the third rapid mix tank, carbon dioxide (CO2) is added 

to maintain a coagulation pH of approximately 5.8. Alum is also added in the third pre-mix 

tank as the primary coagulant at a dose of 12 mg/L. A non-ionic polymer (MagnaFloc 

LT20, BASF) is dosed (~0.025-0.05 mg/L) in the third pre-mix tank as a flocculant aid. 

Lastly, pre-chlorination with chlorine gas (Cl2) is achieved in the third pre-mix tank. 

After coagulation, the water is flocculated into three flocculation trains, each following 

three-staged tapered flocculation. The JDKWSP has the capacity to operate four 

flocculation trains; however, one is kept offline to increase flow and improve hydraulic 

flocculation. The flocculated water is then passed through dual-media (anthracite and sand) 

filters. The finished water is dosed with Cl2 and sodium hydroxide (NaOH) to maintain a 

residual of 0.2 mg/L of Cl2 at the extremities of the distribution system and increase the 

pH to 7.4, respectively. Zinc orthophosphate blend and hydrofluosilicic acid are also added 

prior to distribution for corrosion control and to provide fluoride for dental health.  



 27 

3.1.3 Pilot Plant Overview 

The JDKWSP Pilot Plant (Intuitech, Inc., Salt Lake City, Utah) was commissioned in 2007 

and is comprised of two identical and parallel treatment trains. The pilot plant is equipped 

for conventional treatment or direct filtration. To simulate the treatment process at the 

JDKWSP, the clarifiers are by-passed, and the pilot plant operates as a direct filtration 

plant. The effluent from both pilot plant trains was paired to that of the full-scale plant in 

2008, meaning the pilot plant produces statistically equivalent water quality to the full-

scale plant if operating under identical chemical dosing conditions (Knowles, Mackay, and 

Gagnon 2012). 

An overview of the pilot plant treatment process is illustrated in Figure 3.1. Raw Pockwock 

Lake source water is supplied to the each pilot plant train at approximately 10 L/min. 

Ca(OH)2 and KMnO4 are added in the first of three 11.3-L rapid mix tanks, similar to the 

full-scale plant. The second pre-mix tank is used for additional mixing and contact time, 

and the third is used for application of CO2, for pH control, and coagulants. Sodium 

hypochlorite (NaOCl) is added for chlorination in the third pre-mix tank. The doses of the 

applied chemicals are identical to those in the full-scale plant, unless alternative operating 

parameters are being investigated.  

Water from the third rapid mix tank then flows to the first of three 189-L mechanical 

flocculation basins to begin three-stage, tapered flocculation. Flocculation with paddle 

mixers occurs at 30, 20, and 10 s-1, respectively. The flocculated water then bypasses the 

sedimentation basin and is pumped to the filtration skid.  

Each filtration skid consists of three 200-mm dual media (anthracite and sand) filter 

columns, through which the flow is evenly distributed. The first filter (F-FSP) simulates 

the full-scale plant filtration beds and is comprised of 61 cm of anthracite, with an effective 

size (ES) of 0.9 mm, and 30.5 cm of sand. The second filter media layout (F-ES0.9) has 

91.5 cm of anthracite (ES 0.9 mm) and 30.5 cm of sand. The third filter column (F-ES1.3) 

has 91.5 cm of anthracite with a larger ES (1.3 mm), and 30.5 cm of sand. The pilot plant 

does not have the capacity to add chemicals to the finished water.  



 28 

In-line water quality parameters (i.e. temperature, pH, turbidity) are measured at critical 

points throughout the treatment process. Additionally, filter hydraulic performance is 

evaluated with continuous head-loss development monitoring in each of the filter columns.  

 

Figure 3.1 Overview of JDKWSP pilot plant treatment process 

 

3.2 City of Moncton 

The City of Moncton provides drinking water to Moncton, Dieppe, and Riverview through 

treatment of lake water at the Moncton Water Treatment Plant (MWTP) and a small well 

system with ultra-violet disinfection.  

3.2.1 Turtle Creek and Tower Road Reservoirs 

The Turtle Creek Reservoir is the primary source water for the MWTP. The reservoir also 

accepts flow indirectly from the Tower Creek Reservoir, a secondary reservoir that doubles 

the plant’s reservoir capacity and could potentially be used as a direct source for the MWTP 

in the future. Both reservoirs drain the Turtle Creek Watershed, a designated watershed 

that is protected under the New Brunswick Clean Water Act. 

The Turtle Creek Reservoir has low turbidity (typically <5 NTU) and low alkalinity (<10 

mg/L as CaCO3), with moderate concentrations of organics (<6 mg/L of TOC) (City of 

Moncton 2019). The pH of the lake remains around neutral (6.5-7.5) (City of Moncton, 

2018). Raw water characteristic for Turtle Creek during the research period are presented 

Rapid Mix Flocculation

Ca(OH)2

KMnO4

CO2

NaOCl

Coagulants

Filtration

F-FSP F-ES0.9 F-ES1.3

Waste Lagoon

Raw Water



 29 

in Table 3.2. Raw water in the context of the MWTP refers to the plant influent, where the 

source water from the Turtle Creek Reservoir had been oxidized with potassium 

permanganate.  

Table 3.2 MWTP influent water characteristics (May 2019 to February 2020) 

Analyte Range Average 

pH 6.4 – 7.0 6.8 

Turbidity – NTU 0.90 – 3.92 1.98 

UV254 – 1/cm 0.119 – 0.227 0.144 

TOC – mg/L 2.71 – 4.02 3.20 

DOC – mg/L 2.14 – 4.18 3.10 

SUVA – 1/m per mg/L of DOC 3.7 – 6.2 4.5 

 

In September of 2017, an algae bloom occurred in the Tower Road Reservoir. The algae 

were identified as cyanobacteria, and small concentrations of cyanotoxins were detected in 

both the Tower Road Reservoir and near the spillway in the Turtle Creek Reservoir. 

Fortunately, the cyanotoxins did not enter the WTP. In 2018 and 2019, algae were again 

found in both reservoirs; however, no blooms occurred. 

3.2.2 Moncton Water Treatment Plant 

The MWTP, commissioned in 1999, averages a daily flow of 42 MLD (City of Moncton 

2019). Water is treated with pre-screens, seasonal pre-oxidation, coagulation and 

flocculation, followed by adsorption clarification, filtration, and chlorination (Figure 3.2). 

Water from the Turtle Creek Reservoir is passed through pre-screens and pumped from the 

low lift pump station, where potassium permanganate is added seasonally for oxidation of 

Mn and Fe. Contact time for oxidation is provided in the time required to pump the source 

water from the pump house to the MWTP. Once the water enters the MWTP, it is dosed 

in-line with lime to adjust the pH to approximately 8. The lime is mixed for one minute in 

an inlet chamber, then passed to a contact chamber for eight minutes. The water is passed 

to a mixing tank, where alum is used as the primary coagulant at an average concentration 

of approximately 25 mg/L. Mixing of the coagulant occurs for one minute before the water 

flows to the first of two flocculation tanks. In the first flocculation tank, a cationic polymer 



 30 

(0.1 mg/L) is added as a flocculant aid. The retention time in both flocculation basins is 

eight minutes.  

The flocculated water is then distributed between four up-flow adsorption clarifiers. The 

clarifiers contain 1.2 m of small plastic beads and remove the majority of the formed flocs. 

Clarified water is then gravity fed through multi-media filters: anthracite (458 mm), sand 

(229 mm), and garnet (76 mm). Finally, the finished water is dosed with Cl2 for 

disinfection, NaOH to neutralize the pH, and poly-orthophosphate for corrosion control.  

 

Figure 3.2 Overview of the MWTP treatment process 

 

3.2.3 ACTIFLO® Pilot Plant 

ACTIFLO® is a patented physio-chemical water treatment technology produced by Veolia 

Water Technologies (Paris, France). The process combines ballasted flocculation (BF) and 

clarification with lamella plate settlers (Figure 3.3).  



 31 

A portion of the raw water entering the MWTP from the low lift pumping station was 

diverted into the ACTIFLO® pilot plant for the duration of its operation. The flow of raw 

water to the pilot plant was varied between 13 and 24 m3/hr. Already oxidized with 

potassium permanganate from the pumping station, the raw water flowed into the 

coagulation tank (0.78 m3) where lime was added for pH control and the primary coagulant 

was dosed. Next, an injection tank (0.78 m3) was used for addition of the re-circulated 

micro-sand ballasting agent (BA). In the maturation tank (2.34 m3), the mixing intensity 

was reduced for flocculation and cationic polyelectrolyte was employed to improve 

incorporation of the BA into the flocs, increasing their density, and thus, settling rate. The 

flocculated water then overflowed to a settling tank with lamella plate settlers (maximum 

surface area of 0.575 m2) and the clarified water was pumped to the filtration skid. The 

surface area was adjusted to obtain different hydraulic loading rates. 

The filtration skid consisted of two 200-mm diameter multi-media filter columns enclosed 

in a separate trailer. The filter media layout was identical to that in the full-scale plant, 

however, one column had old filter media that had been taken from the full-scale plant 

(FO), whereas the other had brand-new media (FN). There was no further chemical 

treatment after filtration.  

In-line measurements in the ACTIFLO® pilot plant included: raw, clarified, and filtered 

water turbidity; raw and clarified water pH; and head-loss development across the filters.  

 

Figure 3.3 Overview of the ACTIFLO® pilot plant 



 32 

3.2.4 Jar tests 

A standard Phipps & Bird Jar Tester was used to for bench-scale analyses of the current 

treatment processes at the MWTP because there was no adsorption clarification pilot plant. 

The jar tests focused on the removal of dissolved contaminants (i.e. DOC, UV254 , dissolved 

Al), as adsorption clarification cannot easily be simulated in bench-scaled experiments. 

Twenty-litre samples of the MWTP influent was collected and shipped, same day, to the 

clean water lab at Dalhousie University for testing. The MWTP oxidized their source water 

in the pumphouse, so the raw water received for this portion of the testing had already been 

dosed with potassium permanganate. Samples were stored at 4C for up to two weeks prior 

to use.  

The MWTP raw water was first brought to a temperature between 10 to 15C, 

representative of shoulder season water temperatures, then titrations were performed to 

determine the required dose of lime for pH control during coagulation. One litre of sample 

was measured into each jar, and the pre-determined dose of lime was added during mixing 

at 50 rpm. Once the target pH was met, rapid mixing occurred at 100 rpm for 45 seconds, 

followed by an eight-minute period of mixing at 50 rpm. Next, the primary coagulant was 

added and mixed for one minute at 200 rpm. Polyelectrolyte, if required, was added 

immediately after the rapid mix. Flocculation began at 50 rpm for eight minutes, then 

transitioned to 25 rpm for an additional eight minutes. The mixing intensities and times 

were determined to simulate treatment at the full-scale plant. The flocculated samples were 

settled for 30 minutes, then filtered through a 0.45-m polyethersulfone (PES) filter for 

analysis of dissolved contaminants.  

3.3 Coagulants 

The primary coagulant for the majority of the research was hydrated alum (Al2(SO4)3 • 

14H2O) supplied by Chemtrade. The polyelectrolytes were supplied by SNF Canada and 

Univar Solutions. Properties of the liquid coagulants are provided in Table 3.3 and powder 

flocculant properties are summarized in Table 3.4. 



 33 

Table 3.3 Liquid Coagulant Properties 

 Type of 

Coagulant 

Provider Charge 

Density 

Specific 

Gravity 

Supplied 

Concentration 

(w/w %) 

pH 

(neat) 

Liquid 

Alum 

Aluminum 

sulphate 

Chemtrade  n/a 1.3-1.35 48.5% Al2(SO4)3 1.4-2.6 

PAX-XL 6 

 

Polyaluminum 

chloride 

(50% basicity) 

Univar 

Solutions 

n/a 1.18-

1.28 

5.1-5.7 % Al 

 

2.1-3.1 

FLOQUA

NT 

FL2449 

Linear 

polyamine 

SNF 

Canada 

High 1.1-1.2 50% active 

content 

4.0-6.0 

 

Table 3.4 Power Flocculant Properties 

 Type of 

Coagulant 

Provider Charge 

Density 

Bulk Density 

(g/mL) 

Molecular 

Weight 

FloPAM 

FO 4190 

PWG 

Poly-methyl 

chloride 

ADAM 

SNF Canada Low 0.80 High 

 

3.4 Analytical procedures 

The water quality parameters outlined in this chapter were measured and evaluated 

throughout the course of the study. Any analytical procedures specific to an experiment are 

detailed further in respective chapters.  

3.4.1 General Water Quality Parameters 

When applicable, laboratory analysis and procedures were completed in accordance with 

Standard Methods for the Examination of Water and Wastewater (APHA, AWWA, and 

WEF 2017). Otherwise, analytical procedures followed the equipment manufacturer’s 

directions. All glassware and apparatus were washed and rinsed three times with deionized 

(DI) water obtained from a Milli-Q® water purification system. Milli-Q® water was also 

used in preparation of stock chemical solutions.  

Benchtop pH measurements were taken using Orion Ross Ultra pH/ATC Triode electrodes 

with a Thermo Scientific Orion Star A111 meter. A three-point calibration (pH 4, 7, 10) 

was conducted on each day of use. Turbidity was analysed on a calibrated HACH 2100AN 



 34 

Turbidimeter or a calibrated HACH 2100Q Portable Turbidimeter. Zeta potential was 

measured on a Malvern Panalytical Zetasizer Nano ZS. 

In both pilot plants, in-line turbidity measurements were collected on effluent from each 

filter column with HACH 1720E low range process turbidimeters. In-line pH 

measurements were taken on the raw water, in the flocculation basins, and on the finished 

water using Endress + Hauser Orbisint CPS11 analogue pH sensors.  

3.4.2 Natural organic matter 

NOM was characterised through measurement of TOC, DOC, UV254, and SUVA. TOC 

and DOC were analyzed based on Standard Methods 5310 (APHA, 2012). Samples for 

TOC were collected, headspace free, in 40-mL glass vials and preserved to a pH <2 with 

phosphoric acid. Samples for DOC were first filtered through a 0.45-m PES membrane 

(GVS Filter Technologies) that had been rinsed with 500 mL of DI water, and then 

preserved in the same manner as TOC samples. Organic carbon concentrations were 

measured with a TOC analyzer (Shimadzu TOC-VCPH).  

UV254 (Standard Methods 5910) was measured on samples filtered through a 0.45-m PES 

filter (GVS Filter Technologies) that had been rinsed with 500 mL of DI water. Samples 

were analyzed using a HACH DR5000 UV-Vis spectrophotometer at a wavelength of 254 

nm.  

SUVA is the ratio of UV254 absorbance (in m-1) to DOC (mg/L). The calculation is 

frequently used as an indicator of the character of NOM in a sample. High SUVA values 

(>4 L/mg m) indicate that NOM is largely composed of hydrophobic humic matter, with 

high molecular weights (Edzwald 1993). Lower SUVA values (<2 L/mg m) suggest mostly 

non-humic, low hydrophobicity NOM, with low molecular weights (Edzwald 1993). 

SUVA is calculated with the following equation: 

SUVA (
L

mg m
)=

UV254 (
1

cm
)

DOC (
mg
L
)

* 
100 cm

1 m
 



 35 

3.4.3 Disinfection by-product formation potential 

Disinfection by-product formation potential (DBPfp) were analyzed using a modified 

version of Standard Methods 5710 (APHA et al. 2017). DBPfp analysis included 

trihalomethane formation potential (THMfp) and haloacetic acid formation potential 

(HAAfp). Samples were buffered with borate, then pH adjusted to 8  0.2 with sulphuric 

acid (H2SO4) or NaOH. Buffered samples were then chlorinated with a pH 8-buffered 

NaOCl solution to obtain a residual chlorine concentration of 1.0  0.4 mg/L after a 24-

hour incubation period. Samples were incubated headspace free in chlorine demand free 

glass amber bottles at 20C.  